

pop! promos

TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07



JOE No. : 2244814694

Page 1 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

1. Identification of the sample
 2. Description of the sample
 3. List of tests performed
 4. Results of the tests
 5. Comments
 6. Signature of the analyst
 7. Signature of the supervisor
 8. Signature of the client representative
 9. Date of the report
 10. Name and address of the laboratory

COLOUR	OVEN MITTEN + POT HOLDER
ORDER NUMBER	OVEN MITTEN AND POT HOLDER SUBMITTED.
REFERENCE NO.	MULTI
END USE	PD2040,PD2041
FIBRE CONTENT	BUYER NAME: POP PROMOSE
COUNTRY OF DESTINATION	OVEN MITTEN,POT HOLDER
COUNTRY OF ORIGIN	OVEN MITTEN, POT HOLDER: 100% COTTON, INNER: 100% POLYESTER
SAMPLE RECD ON	UNITED STATES
CARE LABEL INSTRUCTION	INDIA
	11-May-2022 TESTING PERIOD : 12-May-22 - 19-May-22



This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

TESTS	PASS	FAIL	REMARKS
TOTAL CADMIUM CONTENT			
1A	X		
2B	X		
TOTAL CADMIUM CONTENT			
1 A			REFER RESULT
2 B			REFER RESULT
LEAD IN ACCESSIBLE SUBSTRATE MATERIAL			
1A	X		
2B	X		
LEAD IN ACCESSIBLE SUBSTRATE MATERIAL			
1 A	X		
2 B	X		
CONTACT HEAT RESISTANCE			
Oven Mitten-As Received/EN 407-ISO 12127-1	X		
Pot Holder-As Received/EN 407-ISO 12127-1	X		
PHTHALATES			
1A+2B	X		
PHTHALATES			
1A + 2B	X		
FREE FORMALDEHYDE CONTENT			
1A+2B	X		
FREE FORMALDEHYDE CONTENT			
1A + 2B			REFER RESULT

Note: NABL symbol is published only on the page/s having accredited parameters.

NOTE : TEST PERFORMED AS PER CUSTOMER REQUEST



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

per pro SGS India Private Ltd.

K.NATARAJAN

SENIOR EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

JOE No. : 2244814694

Page 4 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Connectivity and Products, Testing Laboratory, No. 134, 2nd Floor, Sivashakthi Nagar ,College Road, Tirupur-641602. Tel:+ 91 421-4630100

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

COMPONENT LIST /LIST OF MATERIALS

SAMPLE NO.	MATERIAL NO.	COMPONENT	MATERIAL	COLOR	FIBER TYPE*	REMARK
A	1	Printed ovenmitten - Multi (Front /Back)	Textile	Multi Colour print on White Ground		
B	2	Printed Pot Holder- Multi	Textile	Multi Colour print on White Ground		

JOE No. : 2244814694

Page 5 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

TOTAL CADMIUM CONTENT

Total Digestion- Microwave: Analysis by AAS/ICPMS

<u>1A</u>	Not Detected	<=300 ppm
<u>2B</u>	Not Detected	<=300 ppm

Reporting Limit : 20 mg/kg(ppm)

The limit is referenced to the cadmium requirement as stated in the County of Alameda Superior Court, RG-15-524803

The reference limit applied in testing is based on particular prop 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical. A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with Proposition 65 by clearly informing the consumer of potential exposure

Test subcontracted to SGS-India Pvt. Ltd. Chennai Branch

End of Page ..

JOE No. : 2244814694

Page 6 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

TOTAL CADMIUM CONTENT

Total Digestion- Microwave: Analysis by AAS/ICPMS

1 A

Not Detected

2 B

Not Detected

Reporting Limit : 20 mg/kg(ppm)

Test subcontracted to SGS-India Pvt. Ltd. Chennai Branch

End of Page ..

JOE No. : 2244814694

Page 7 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

LEAD IN ACCESSIBLE SUBSTRATE MATERIAL

With reference to CPSC Test Method:CPSC-CH-E1002-08.3:2012 Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Product.

1A	Not Detected	<= 100 ppm
2B	Not Detected	<= 100 ppm

Reporting Limit = 20 mg/kg (ppm)

The limit is referenced to the requirement as stated in San Francisco Superior Court, CGC-11-509211

The reference limit applied in testing is based on particular prop 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with Proposition 65 by clearly informing the consumer of potential exposure

Test subcontracted to SGS-India Pvt. Ltd. Chennai Branch

End of Page ..

JOE No. : 2244814694

Page 8 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

LEAD IN ACCESSIBLE SUBSTRATE MATERIAL

With reference to CPSC Test Method:CPSC-CH-E1002-08.3:2012 Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Product.

<u>1 A</u>	Not Detected	100 ppm
<u>2 B</u>	Not Detected	100 ppm

Reporting Limit = 20 mg/kg (ppm)

Test subcontracted to SGS-India Pvt. Ltd. Chennai Branch

End of Page ..

JOE No. : 2244814694

Page 9 of 13

Control No.:1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

TEST REPORT

Report No. : TR :TX 1344031398

Date : 19-May-22



RESULTS

REQ

CONTACT HEAT RESISTANCE :

EN 407: 2020 Protective gloves against thermal risks (heat and/or fire).

Oven Mitten-As Received/EN 407-ISO 12127-1 :

Test Name & Clause	Test Method	EN 407: 2020 Requirements			Results Obtained		Level
		Performance Level	Contact Temp T _C	Threshold Time t _t	Spécimen	Threshold Time t _t	
6.3 Contact heat Gloves As Received	ISO12127-1 T _C = 250°C	1	100°C	≥ 15s	1	17.2	2
		2	250°C	≥ 15s	2	15.6	
		3	350°C	≥ 15s	3	<u>16.8</u>	
		4	500°C	≥ 15s	Result based on lowest Observation	<u>15.6s</u>	
						Inner most layer of the gloves does not show any sign of melting and holing	

Pot Holder-As Received/EN 407-ISO 12127-1 :

Test Name & Clause	Test Method	EN 407: 2020 Requirements			Results Obtained		Level
		Performance Level	Contact Temp T _C	Threshold Time t _t	Spécimen	Threshold Time t _t	
6.3 Contact heat Pot holder As Received	ISO12127-1 T _C = 250°C	1	100°C	≥ 15s	1	19.3	2
		2	250°C	≥ 15s	2	18.9	
		3	350°C	≥ 15s	3	<u>16.7</u>	
		4	500°C	≥ 15s	Result based on lowest Observation	<u>16.7s</u>	
						Inner most layer of the pot holder does not show any sign of melting and holing	

Note : Test subcontracted to SGS-India Pvt. Ltd. Chennai Branch

***** End of Page *****

JOE No.:2244814694

Page 10 of 13

Control No.: 1344534362

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document can not be reproduced except in full, without prior approval of the Company.

TEST REPORT
Report No. : TR:TX:1344031398
DATE : 19-May-22


K-02/07

R E S U L T S
REQ
PHthalATES

With reference to CPSC-CH-C1001-09.4: 2018/ Analysis was performed by Gas Chromatography / Mass Spectrometry

1A+2B

1	Dibutyl Phthalate (DBP)	84-74-2	ND
2	Benzylbutyl Phthalate (BBP)	85-68-7	ND
3	Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	ND
4	Di-isononylphthalate (DINP)	28553-12-0 / €	ND
5	Di-cyclohexylphthalate (DCHP)	84-61-7	ND
6	Di-n-Hexylphthalate (DnHP)	84-75-3	ND
7	Diisobutyl phthalate (DIBP)	84-69-5	ND
8	Di-n-pentylphthalate (DnPP)	131-18-0	ND

ND = Not Detected

Requirement : <= 1000 ppm

Reporting Limit : 0.01% (100 ppm)

The limit for phthalates is referenced to the requirement stated in San Francisco Superior Court, CGC-11-521836 and in County of Santa Clara Superior Court, 114CV267501.

The reference limit applied in testing is based on particular prop 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with Proposition 65 by clearly informing the consumer of potential exposure

End of Page ..

TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

PHthalATES

With reference to CPSC-CH-C1001-09.4: 2018/ Analysis was performed by Gas Chromatography / Mass Spectrometry

1A + 2B

1	Dibutyl Phthalate (DBP)	84-74-2	ND
2	Benzylbutyl Phthalate (BBP)	85-68-7	ND
3	Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	ND
4	Di-isononylphthalate (DINP)	28553-12-0 / €	ND
5	Di-cyclohexylphthalate (DCHP)	84-61-7	ND
6	Di-n-Hexylphthalate (DnHP)	84-75-3	ND
7	Diisobutyl phthalate (DIBP)	84-69-5	ND
8	Di-n-pentylphthalate (DnPP)	131-18-0	ND

ND = Not Detected

Requirement : 0.1%

Reporting Limit : 0.01%

FREE FORMALDEHYDE CONTENT

With reference to ISO 14184-1:2011. Analysis was performed by UV/VIS spectrophotometer

1A+2B

FORMALDEHYDE CONTENT Not Detected < 75 ppm
Reporting Limit: 16.0 mg/kg (ppm)

FREE FORMALDEHYDE CONTENT

With reference to ISO 14184-1:2011. Analysis was performed by UV/VIS spectrophotometer

1A + 2B

FORMALDEHYDE CONTENT Not Detected
Reporting Limit: 16.0 mg/kg (ppm)

***** End of Page*****



TEST REPORT

Report No. : TR:TX:1344031398

DATE : 19-May-22



K-02/07

R E S U L T S

REQ

Laboratory Summary Information for Certificate of Compliance

I (we) hereby confirm based on the test results in this report, that the product or componets described below were tested and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer Product Safety Improvement Act) or any other Act enforced by the CPSC and checked on the list below.

Product/Component Description : END USE : OVEN MITTEN,POT HOLDER
provided by submitter. PO. : PD2040,PD2041

Safety Regulation Citaions

- Wearing Apparel Flammability 16 CFR 1610
- Flammability Standard for Children's Sleepwear 16 CFR 1615 and 1616
- Small Parts 16 C.F.R Part 1501 and 1500.50 - 53
- Sharp Points and Edges 16 CFR 1500.48 and 49
- Lead Paint Ban 16 C.F.R. 1303
- Lead in substrate CPSIA Section 101
- Phthalates CPSIA Section 108
- Flammability of Carpets and Rugs (16 CFR 1630 and 1631)
- Flammability of Mattress Pads (16 CFR 1632)
- Standard for the Flammability of Vinyl plastic film (16 CFR 1611)

Date of Testing :

Date of TP Testing : 11-May-22 - 19-May-22

TPCA (Third Party Conformity Assessment Body) :

Place of TP Testing : India
Test Report Number : TR:TX:1344031398
TPCA Name : SGS India Pvt. Ltd.
TPCA Address : Connectivity and Products, Testing Laboratory, No. 134, 2nd Floor, Sivashakthi Nag
TPCA Contact Person : R. Balamurugan

Balamurugan.Ramasamy@sgs.com

The information on this sheet is ONLY applicable for the item tested in this report and only reflects confirmation of items covered under CPSIA regulation.

*** End of Laboratory Summary Information for COC ***

**** End of Report ****